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The following merchandise was (were) submitted and identified by the client as :

METALIZED PLASTIC COVER
2006 /04 /25
2006 /04/25 TO 2006 /05/03

Type of Product

Sample Received
Testing Date

Test Result : - Please see the next page -
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igned for and on behalf of
SGS TAIWAN LTD.
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Test Result
PART NAME NO.1 SILVEER COLORED FLAZTIC

Result
Test Item [s): Unit Method MDL
No.1
Monobr omobiphenyl S 0.0005 .0,
Dibromobiphenyl S 0.0005 D,
Tribromobiphersl S 0.0005 D,
Tetrabr omobiphenyl Yo [With reference to 0,0005 N.D.
Pentabr omobiphenyl % |UREFA3S40C or . 0.0005 N.D,
Hexabromobiphenyl o, Eifiif’fg?;&iﬁig?g 0.0005 N.D.
Heptabromobiphetyyl S LC/ MS or GC/MS, 0.0005 D,
Octabromoeob iph eyl S [prohibited by 2002/95/EC] 0.0005 D,
Nonabromobiphenyl Yo  |[RoHS), 83/264/EEC, and | 0.0005 N.D.
Decabramob iphenyl Y |78/ 7E9/EEC) 0,0005 H.D.
Total PBBs %o - n.D.
|Ll:.'olybrominated
iphenyls)} Sum of above

Monobromobiphenyl ether S 0.0005 .0,
Dibromobiphenyl ether S 0.0005 D,
Tribromobiphenyl ether S 0.0005 D,
Tetrabromobiphenyl ether %o 0.0005 D,
Pentabr omobiphenyl ether S R e eE 0.0005 .0,
Hexabromobiphenyl ether % JUSERAREA0C or 0.0005 D,
Heptabromobiphenyl ether % JUSEPRAZSS0C. Analysiz waz| 0.0005 D,
Octabromobiph envl ether %  [fperfoermed by HFLC/DAD, |' 00005 N.D,
Nonabromobiphenyl ether Y s e 0.0005 N.D.
Decabromob iphenyl ether % {ﬁgﬁé?:tgg J,bg:‘fé f?g e [oo00s | W
Total PBBES[PBDES] %o ?'5,3?'59..”5]5':] = D,
[[Polybrominated biphenyl
ethers)} Sum of abowve
Total of Mono to Nona- %o - n.D.
[prominated biphenyl
ether. [Note 4
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Result
Test Item [s): Unit Method MDL
Ne.l
Chrotmiwm VI [Cr+6) pprm [UWV-VIS[US EPA 7196A] 2 n.D.
after reference to US EFPA
S060A,
Cadmium [Cd) pptm JICP-AES after reference to 2 D,
EN 1122, method B: 2001
or other acid digestion.
Mercury [Hg) pptn JICP-AES after referenice to 2 .o,
U5 EPA 2052 or cther acid
digestion,
Lead [Ph] ppm JICP-AES after reference to 2 19.8
US EFA 2050B or other
acid digestion.
HOTE: [1] N.D. = Not detected [=MDL]

(2] ppm = mg/kg

[2] MDL = Method Detection Limit

[4] Decabromobiphenyl ether [DecaBDE] in polymeric app lications iz exempted by
Commission Decigion of 13 Oct 2005 amending Directive 2002 /95 /EC notifiad

under document 2005717 /EC,
[5] PEEEz=FELD Ez=Polvb rominated Dip henyl Ethers=PBDCs=FEEBC=.
[6]" - " = HNot Regulation
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